"REPAIR PARTS

FOR FUTURE REFERENCE AND REPAIR PARTS ORDERING, KEEP THIS INSTRUCTION SHEET WITH YOUR TRACTOR

OWNER'S MANUAL

KEY

NO
1
2
3
4
5
6
7
8
g

10

PART
NO.

134998
74930620
73750600
132803
19132016
10040600
135651
73680500
123810X
73680400
19091016
85936
72140508
71161010
10071000
19061216
2029J
130758

DESCRIPTION
Blade, Mulching . 1011
Bolt, Hex 3/8-16 x 1-1/4 %

Locknut 3/8-16

Mulcher, Plate

Washer 13/32x 1-1/4 x 16 Ga.
Washer, Lock 3/8

Wing Nut

Locknut 5/16-18

Baffle, Interior

Locknut 1/4-20

Washer 9/32 x 5/8 x 16 Ga.
Clamp

Bolt, Carr. 5/16-18 x 1
Screw

Washer Lock #10

Washer

Nut, Weld

Latch, Assembly




